
 

 

 

  

   

  

Appendix C 

Water and Wastewater Feasibility Study 



    

 

 

 

 

 

 

 

 

 

 

  

 

 
 

Acorn Environmental 

Water and Wastewater 
Feasibility Study 
Prepared by HydroScience Engineers 

February 2023 



 

 

    THIS PAGE INTENTIONALLY LEFT BLANK 



  
  

 
  

 

   

      

      

     

       

     

     
     

    
      
    
      
     

       

    
     

       

      
      

        

     
      

     

    
     
     
       

        

      

      

       

       

     

      
     
    
       
    
    
      
      

     
       
       

Shiloh Resort and Casino Project 
Water and Wastewater Feasibility Study 
February 2023 
[...]
Table 2-4: Typical WWTP Influent Water Quality 

Parameter Units Alternative A Typical Domestic Sewage 

BOD mg/L 450-600 200-300 

TSS mg/L 450-600 200-300 

Any wastewater treatment process selected for use must be able to handle the high strength 
waste and react well to wide variations in flow. 

2.3.2 Capacity 

Average weekday and peak weekend flows for Alternative A, B, and C were obtained from 
analysis of similar facilities. 

2.3.2.1 Alternative A and B 

Real-time data from similar facilities and previous project wastewater flow projections were 
compared and the most conservative was used to estimate the unit flows for the proposed Project. 
An occupancy level factor was used to estimate flows during daytime and evening hours for a 
typical weekday and weekend. The average day flow was estimated using the weighted average 
of the weekday and weekend estimated flow projections. These projections are based on the 
Alternative A and Alternative B space program provided by Acorn. Table 2-5 summarizes the 
projections of wastewater volumes generated by Alternative A. Table 2-6 summarizes the 
projections of wastewater volumes generated by Alternative B. For the full flow projection table 
see Appendix A. 

www.hydroscience.com 

https://www.wecklabs.com/


  
  

 
  

 

   

 
  

     

      

       

      

      

      

      

      

       

      

      

      

      

      

   

 
     
   
   
         

  

            
        

    

  

Shiloh Resort and Casino Project 
Water and Wastewater Feasibility Study 
February 2023 
Page 2-10 

Table 2-5: Projected Wastewater Flows for Alternative A 

Area Description 
Estimated Occupancy 

Number Units gpd/Unit 

Wastewater Flow (gpd) 

Wt. Average Weekend 

Casino Gaming and Support Areas 114,345 SF 0.6 38,000 51,000 

Retail 2,250 SF 0.05 60 80 

Coffee Shop 2,750 SF 2.6 4,000 5,000 

Food Hall 465 Seats 60 15,000 21,000 

Restaurants (5) 1,240 Seats 70 48,000 65,000 

Bars (2) 17,755 SF 0.7 6,000 8,000 

Lounges (2) 29,285 SF 0.5 7,000 10,000 

Service Bar/Unassigned 19,815 SF 0.1 1,000 1,000 

Event Center 2,800 Seats 35 34,000 59,000 

Ballroom (2) 44,900 SF 0.75 10,000 24,000 

Spa 13,930 SF 0.1 1,000 1,000 

Hotel 400 Rooms 250 53,000 70,000 

Support Facilities1 1 LS 14,000 19,000 

Total Wastewater Generated 232,000 335,000 

Notes: 
1. Support facilities are lump sum values for back-of-house for Casino and hotel combined. 
2. All flows are rounded to the nearest 1,000 gpd. 
3. Total wastewater generated sum may be off due to rounding of individual facility wastewater generated. 
4. Weighted average is the sum of the weekday flows over four days plus the sum of the weekend flows over three 

days divided by seven days. 

Based on the wastewater generation rates identified in Table 2-5, the WWTP must have the 
capability to treat and/or convey the Project’s maximum weekend demand of approximately 
335,000 gpd. 

www.hydroscience.com 

https://www.wecklabs.com/


  
  

 
  

 

   

 
  

     

      

       

      

      

      

      

      

       

      

      

      

      

   

 
     
   
   
         

  

            
          
   

   

       
              

      

          
        

          
           

        
  

      

    

       

    
            

Shiloh Resort and Casino Project 
Water and Wastewater Feasibility Study 
February 2023 
Page 2-11 

Table 2-6: Projected Wastewater Flows for Alternative B 

Area Description 
Estimated Occupancy 

Number Units gpd/Unit 

Wastewater Flow (gpd) 

Wt. Average Weekend 

Casino Gaming and Support Areas 114,345 SF 0.6 38,000 51,000 

Retail 2,250 SF 0.05 60 80 

Coffee Shop 2,750 SF 2.6 5,000 6,000 

Food Hall 465 Seats 60 15,000 21,000 

Restaurants (5) 1,240 Seats 70 48,000 65,000 

Bars (2) 17,755 SF 0.7 6,000 8,000 

Lounges (2) 20,735 SF 0.5 5,000 7,000 

Service Bar/Unassigned 19,815 SF 0.1 1,000 1,400 

Ballroom 12,400 SF 0.75 3,000 7,000 

Spa 13,930 SF 0.1 1,000 1,000 

Hotel 200 Rooms 250 26,000 35,000 

Support Facilities1 1 LS 10,000 13,000 

Total Wastewater Generated 158,000 215,000 

Notes: 
1. Support facilities are lump sum values for back-of-house for Casino and hotel combined. 
2. All flows are rounded to the nearest 1,000 gpd. 
3. Total wastewater generated sum may be off due to rounding of individual facility wastewater generated. 
4. Weighted average is the sum of the weekday flows over four days plus the sum of the weekend flows over three 

days divided by seven days. 

Based on the wastewater generation rates identified in Table 2-6, the WWTP must have the 
capability to treat and/or convey the project’s maximum weekend demand of approximately 
215,000 gpd. 

2.3.2.2 Alternative C 

Wastewater flow projections for Alternative C were estimated using the same method as 
presented in Section 2.3.2.1 for Alternative A and B, except for the winery. Alternative C 
projections are based on the space program provided by Acorn. 

The estimation of wastewater flows generated by the wine-making process was based on real-
time data and experienced personnel from similar facilities. The quantity of process wastewater 
generated is approximately proportional to the number of cases of wine produced annually. To 
calculate the total annual estimated wastewater flow, the number of cases is then multiplied by 
the efficiency of the processes; larger wineries tend to have more efficient processes. The 
approximate efficiencies are: 

Small Wineries (less than 20,000 cases/year) – 7 gal/case 

Medium Wineries (20,000-50,000 cases/year) – 4.8 gal/case 

Large Wineries (greater than 50,000 cases/year) – 2.5 gal/case 

Acorn has identified the proposed winery as a small facility with a proposed production of 15,000 
cases per year. Since this would be a new facility, we would expect the efficiency of production 

www.hydroscience.com 

https://www.wecklabs.com/


  
  

 
  

 

                
     

              
        

          
           

          
               

         
        

    
           

            
      

            
         
            
                

         
           

  

 
  

     

      

      

      

       

      

      

      

   

 
   
   
          

   
     

   
     

  

            
          

    

Shiloh Resort and Casino Project 
Water and Wastewater Feasibility Study 
February 2023 
Page 2-12 

to be better than an existing or older facility, thus the efficiency ratio used for the calculation of 
winery flows is 4.8 gallons per case. 

Most of the water use, and wastewater generation, occurs during the crush season. Crush season 
is typically between September and November and is based on the climate, which varies from 
year to year – hotter weather typically results in an earlier crush season. For this analysis, it was 
assumed that the crush season occurred in October as the worst-case scenario for the facility 
since precipitation is beginning to increase thus irrigation demand is decreasing and seasonal 
surface water discharge is limited for this month. It was also assumed that 90% of the annual 
process wastewater flow for the winery occurs during the crush season, while the remaining 10% 
is distributed over the remainder of the year. 

The length of the crush season also varies by winery size – smaller wineries have a shorter crush 
season because they are crushing a smaller quantity of grapes. Small wineries can spend one to 
two weeks crushing, while larger wineries can extend to two months. For this analysis, it was 
assumed that crush would occur within one month. 

Anticipated crush flows were applied to the month of October and the average daily wastewater 
flow was calculated by dividing the total crush season flows by 31 days. Average daily wastewater 
flow for the remainder of the year (non-crush season) was calculated by dividing the remaining 
flow by the remaining number of days in the year – 11 months (334 days) for this analysis. 

Alternative C projections for wastewater volumes generated are summarized in Table 2-7. 
Wastewater volumes for the winery represent typical flow during crush season. 

Table 2-7: Projected Wastewater Flows for Alternative C 

Area Description 
Estimated Occupancy Wastewater Flow (gpd) 

Number Units gpd/Unit Wt. Average Weekend 

Dining 4,700 SF 2.6 6,700 9,200 

Winery5 20,000 SF 2,200 2,200 

Visitor Center 2,500 SF 0.05 70 90 

Tasting Room 2,500 SF 0.3 400 600 

Spa 14,000 SF 0.1 1,000 1,300 

Hotel 200 Rooms 250 26,400 35,000 

Lobby 5,000 LS 3,300 5,000 

Total Wastewater Generated 40,100 53,400 

Notes: 
1. All flows are rounded to the nearest 1,000 gpd. 
2. Total wastewater generated sum may be off due to rounding of individual facility wastewater generated. 
3. Weighted average is the sum of the weekday flows over four days plus the sum of the weekend flows over three 

days divided by seven days. 
4. The visitor center (building area of 5,000 SF) includes a section for a tasting area. The tasting area is assumed 

to be 50% of the visitor center area building space. 
5. The winery flow projections represent typical average daily flow during crush season for one month. The water 

balance reflects the wastewater flow variation by month. 

Based on the wastewater generation rates identified in Table 2-7, the WWTP must have the 
capability to treat and/or convey the project’s maximum weekend demand of approximately 
53,400 gpd. 

www.hydroscience.com 

https://www.wecklabs.com/


  
  

 
  

 

      

             
             

            
       

      

  
 

 

 
   

   

 
   

   

 
   

   

        
        
          

   

          
             

             
       

         

         

   

    

  

  

     

     

     

      

     

  

Shiloh Resort and Casino Project 
Water and Wastewater Feasibility Study 
February 2023 
Page 2-13 

2.3.2.3 Summary of Alternative WWTP Design Flows 

Based on the weekend capacity, Table 2-8 identifies the proposed design flows for the WWTP 
for Alternative A, B, and C. The design flows are higher than the projected flows in order to provide 
a safety factor for design to account for the typical diurnal variation. Additional storage will also 
be provided for equalization of the peak daily flows. 

Table 2-8: WWTP Design Flows for Alternative A, B & C 

Program Alternative Parameter 
Projected Wastewater 

Flow (gpd) 
Design flow (gpd) 

Alternative A 
Average Daily Flow 232,000 300,000 

Average Weekend Flow 335,000 400,000 

Alternative B 
Average Daily Flow 158,000 200,000 

Average Weekend Flow 215,000 300,000 

Alternative C 
Average Daily Flow 40,100 50,000 

Average Weekend Flow 53,400 75,000 

The wastewater treatment facilities for Alternative A and Alternative B must be designed with a 
wastewater treatment capacity of 400,000 and 300,000 gpd, respectively. For Alternative C, 
wastewater treatment facilities must be designed with a treatment capacity of 75,000 gpd. 

2.3.3 Wastewater Treatment Facilities 

Treatment for wastewater from the proposed alternatives would require the construction of an on-
site WWTP to provide primary, secondary, and tertiary treatment of on-site sewage for both reuse 
and discharge on-site. The proposed location for an on-site WWTP is in the southeast corner of 
the property. However, there are significant space limitations within the site that require any 
wastewater treatment process to provide high quality effluent on a small footprint. 

A proposed on-site WWTP treatment process for Alternative A would include: 

• Coarse Screening Facility 

• Influent Pump Station 

• Headworks 

• Equalization 

• Packaged Immersed Membrane Bioreactors (MBRs) 

• UV Disinfection & Chlorination 

• Sludge Storage and Dewatering Station 

• Plant Drain and Supernatant Return Pump Station 

• Effluent Pump Station, and 

• Operations Building 

www.hydroscience.com 

https://www.wecklabs.com/


  
  

 
  

 

        
              

      
           

        

       
       
          
              
        

             
                 

          
       

         

         
      

       
           
  

    

         
         

           
           

        
 

          
         

         

           
       

           
             

             
          

        
               
            

           
      
           

   

  

Shiloh Resort and Casino Project 
Water and Wastewater Feasibility Study 
February 2023 
Page 2-14 

This treatment process was selected for various reasons, including: 1) the desire for a small 
footprint for an on-site WWTP, 2) the proven effectiveness of this process at other similar facilities, 
and 3) the production of high-quality effluent suitable for reuse and discharge. The justification for 
selection of the MBR treatment process is summarized below. A proposed location for the 
different alternative wastewater facilities is shown in Figure 2-1, Figure 2-2 and Figure 2-3. 

MBRs have successfully treated wastewater for similar-sized gaming facilities with discharge 
permits at other local gaming facility sites. The MBR treatment process is a tertiary treatment 
process similar to an activated sludge treatment plant, but with membranes immersed in an 
aeration basin. A typical MBR system consists of an anoxic tank for denitrification of the plant 
influent, followed by an aeration tank for oxidation of organic matter and nitrification. Membrane 
cartridges are suspended at the effluent end of the aeration tank. The membranes have a pore 
size in the sub-micron range, and are able to filter out most of the coliform bacteria and solids. 
Water is drawn through the membranes by blowers, which pull a slight vacuum and force this 
permeate into the center of the spaghetti-strand shaped membranes. Solids are left in the aeration 
tank for recirculation to the anoxic zone and/or wasting to solids handling process(es). 

Effluent from these types of MBR plants typically contain no suspended solids and have a turbidity 
of less than 0.2 NTU. This treatment typically results in producing MBR effluent of excellent 
quality. The MBR process also provides aeration, nitrification, and denitrification processes within 
a compressed footprint. These processes have the effect of producing effluent with a neutral pH, 
lower nitrogen concentrations, and lower phosphorous concentrations than alternative tertiary 
treatment processes. 

The MBR treatment process is capable of producing effluent meeting the Title 22 coliform bacteria 
effluent requirements without the use of chlorine or other common disinfectants. Other tertiary 
treatment systems typically require a disinfection process to meet the effluent coliform 
requirement. However, in order to comply with treatment and water reuse regulations, both a UV 
disinfection and chlorine disinfection processes will be provided downstream of the MBR 
processes. 

Although the MBR treatment process is somewhat sophisticated, it is relatively simple to operate 
and maintain due to the absence of traditional WWTP components such as clarifier mechanisms 
or drives. In addition, there is a long history of effectiveness at similar facilities. 

Operation: Typically, wastewater will flow by gravity from the facilities through a grease 
interceptor, coarse screening facility, and then into an influent pump station. The coarse screening 
facility would remove larger solids and debris that are typically found in Casino/hotel sewage. The 
influent pump station will lift the wastewater to the plant headworks facilities through a pressurized 
sewer main. After passing through the headworks, wastewater will flow by gravity to the influent 
distribution channel. The distribution channel will be used to distribute wastewater to the parallel 
MBR trains. Each train will be equipped with an anoxic basin and an aeration basin to provide 
oxidation, nitrification, and denitrification. Water will flow out of the aeration basin and into a 
membrane chamber that will be shared by both process trains. Permeate will be extracted through 
the membranes and conveyed to either the UV disinfection or chlorine disinfection processes. 
Water intended for reuse on-site for Title 22 purposes will be chlorinated with sodium hypochlorite. 
Water intended for discharge to the creek will be UV disinfected. The proposed wastewater flow 
diagram is shown in Figure 2-5. 

www.hydroscience.com 

https://www.wecklabs.com/


D 

LEGEND 

D DRAIN 

FA FOUL AIR 

OF OVERFLOW 

PRM PERMEATE WATER 

PW POTABLE WATER 

RAS RETURN ACTIVATED SLUDGE 

RW RECYCLED WATER 

SFM SEWER FORCE MAIN 

WAS WASTE ACTIVATED SLUDGE 

WW WASTEWATER 

Figure 2-5
Acorn Environmental 

Shiloh Resort and Casino Project Water and Wastewater Feasibility Study
Wastewater Treatment Process Flow Diagram 

COOLING 
TOWER 

MEMBRANE BIOREACTOR (MBR) PROCESS BASIN 1 
RW TANK 

WW CASINO AND HOTEL 

INFLUENT 
DISTRIBUTION 

PRM PRM 
DUAL PLUMBING & 
LANDSCAPE 
IRRIGATION 

CHANNEL 
ANOXIC PRE-AIR 

MEMBRANE 
NaOCI 

INJECTION 

WAS 

CASINO & HOTEL WASTEWATER RAS 

VINEYARD/TURF 
GRASS 
IRRIGATION 

WW 

OIL & GREASE 
INTERCEPTOR 

SFM 
D 

UV 
DISINFECTION EFFLUENT 

PUMP 

STORAGE 
POND 

SURFACE WATER 
DISCHARGE 

STATION 
FINE MEMBRANE BIOREACTOR (MBR) PROCESS BASIN 2 

SCREENS 
WW 

COARSE SCREENING 
FACILITY 

SCREENINGS 
BIN PRM PRM 

INFLUENT
 LIFT 

STATION 

ANOXIC PRE-AIR 

MEMBRANE 

SLUDGE STORAGE 
AND SOLIDS 

HANDLING FACILITY 

WAS 

RAS 
PLANT DRAIN 

SCREENINGS 
BIN 

LANDFILL 

HAULED OFF-SITE TO 
LANDFILL 

SUPERNATANT 



  
  

 
  

 

   

          
       

        
             
          

      

               
          

              
              

           

             
         

             
            

        
             

            
               

              
           

   

           

       

        

       

               
            

         
           

           
 

         
 

   

     

    

      
      

Shiloh Resort and Casino Project 
Water and Wastewater Feasibility Study 
February 2023 
Page 2-16 

2.3.4 Effluent Disposal 

The on-site WWTP will treat wastewater to a tertiary level and allow the Project to consider a wide 
range of effluent disposal options. Tertiary treatment is typically defined as a process that has 
undergone primary treatment consisting of a gravity settling process, secondary treatment 
consisting of a biological process, and tertiary treatment consisting of both a filtration and a 
disinfection process. These treatment processes can be combined into one process spanning the 
different types of treatment. 

Recycled water will be used in the casino/hotel restrooms for toilet and urinal flushing that will 
meet Title 22 criteria. Although the use of recycled water in the restrooms of the casino/hotel is 
on Trust lands, the recycled water quality will be designed to produce the equivalent water quality 
to disinfected tertiary recycled water as defined by Title 22. In general, this quality of recycled 
water is approved for all approved non-potable uses in the state of California. 

Recycled water will also be used for cooling tower makeup. Using treated effluent for cooling 
tower makeup will help reduce storage requirements through cooling tower drift, evaporation 
system leakage losses, and blowdown. The brine generated as a byproduct of the recycled water 
treatment will be hauled offsite. The East Bay Municipal Utility District (EBMUD) accepts and 
treats a variety of liquid and solid wastes and offers a convenient disposal location 24 hours a 
day, seven days a week, 365 days a year. Other common disposal alternatives include 
evaporative ponds, disposal to ocean, deep well injection, incineration, additional treatment to 
concentrate waste, etc. Given the limited area for additional treatment or evaporative ponds, it is 
anticipated that the brine will be disposed of off-site. Estimation for brine volume, concentration, 